PARTS BOOK
-—KM -2070P-7

HTRIOIA 12 125 XI')XHT X}EA}Q XHE7I
Electromcally Controlled 1- Needle Pattern
Zngag Lock StltCh Machme

@mh’tan

PME-080715 - SUNSTAR MACHINERY CO,, LTD. —

Tt — ST

- - -
—————— ———



MODEL
T

- KM-2070P
Electronically Controlled 1-Needle Pattern Zigzag Lock Stitch Machine
Mxdojal 1& 123 e x[axf2 ST

- KM-2070P-7

Electronically Controlled 1-Needle Pattern Zigzag Lock Stitch Machine
with an Automatic Thread Trimmer

HAdoja 15128 e x[axfa ASAE 3T

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. 0l & ME= W =8 Al MS2 Ot £= ME 220 LME = J0l oY TEN CHst =2
Nl = E52=20t F2l0| JtsELIC

2. 2 MX= Parts BookQZ MAEZI/ACEZ DIRYZ AlE £7HEUICL

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.

1>




CONTENTS = X}

| Machine Parts JIASE
A. ARM, BED & Machine Body Parts e O ARM, BED ¥ QI&EE 2tH
B. Upper Shaft MeChanism - @ AIE DH
C. Presser Foot & Knee Lifting Mechanism oo 1 JUERR FE FE2E oA
D. Feed MEChaNISM @ ol 2t
E. Lower Shaft MEChanISM - @ 8t |
F. Needle Bar Rocking Mechanism e, @ .............................. H}%EH 9_% P;U:”
G. Thread Release & Thread Tension Mechanism @) SF YA &Y IE 2
H. Wiper MEChaNISM i @ QLOITH ZHA|
|. Thread Trimmer Mechanism - @ .............................................. /\l.él I|__l_|~7;||
J. Reverse Button Mechanism @ OIX| HE DY
K. Lubrication MeChanism - @ 29
L. Reverse Feed Operation Panel Mechanism ... @D Xl QIHOIM T T
M. Auto Presser Lifting Solenoid Mechanism (Option)~~-® ~~~~~~~ s RPE22 DAIMEIAIY)
N. Accessories ............................................................................ @ .................................... Q“\."/\l.al B;U:”
R. Pedal MeChanism - @ HZ 2
Il Control Parts MI|R=E
O. CONtrol BoX MECRANISIT e @ ZEE HA DY
P. Operation Unit MeChanism @ QIHAHOIM FRLIE ZHA
Il Option Parts SNEg

Q. GAUGE PAMS @ HOIA 2HA



Arm, Bed & Machine Body Parts

Arm, Bed & 9|




SunLStar

Eif_' Parts No. Note Name of Parts = o b 2 tyP_7 Assﬁgjbly
A-1 AS-004768-02 Arm - Bed ofet . W& 1 1
A-2 01-005A-2070 Bed Base (F) wl T ke () 2 2
A-3 01-005B-2070 Bed Base (R) Wt ke (%) 1 1
A-4 GP-020944-00 Face Plate kil 1
A-5 01-005M-2070 Face Plate Gasket Hg 7pA7 1 1
A-6 01-007A-2070 Face Plate o 1

A-7 01-008S-2070 Screw (9/64” n=40, [ =8) Huat 8 8
A-8 01-009A-2070 Face Plate Mes Ha A 1 1
A-9 01-008S-2070 Screw (9/64” n=40, [ =8) At 1 1
A-10 | 11-017S-7500 Nut (9/64” n=40) HE 1 1
A-11 01-026A-3800 Face Plate Thread Guide g Aok 1 1
A-12 GP-013301-00 Face Plate Guard w3 7te 1 1
A-13 01-015C-2070 Face Plate Guard Cover H 7le A 1 1
A-14 | 01-016C-2070 Cover Window AWM 1 1
A-15 | SC-0179-3710 Screw (11/64” n=40, I =10) A5 A 2 2
A-16 | SC-A131-4522 Screw (1/8” n=40, [ =4.3) Huat 4 4
A-17 | 01-019S-2070 Stud Screw for A-14 At 1 1
A-18 | 40-007W-1600 Washer oA 1 1
A-19 | 01-021W-2070 Wave Washer o3 94 3 3
A-20 01-022C-2070 Face Plate Guard Cover Stopper Wy 7le 7w A2EH 1 1
A-21 | SC-0365-3710 Screw (9/64" n=40, I =5.5) W Ew Ava(E) 1 1
A-22 | 01-024M-207P Rear Cover Gasket 4 AW s 1 1
A-23 01-025C-2070 Rear Cover T A 1 1
A-24 | SC-0498-3710 Screw (11/64” n=40) 7hupgto] A 6 6
A-25 01-027M-2070 Top Cover Gasket SR TFAA 1 1
A-26 01-028A-2070 Top Cover A5 1 1
A-27 | 01-030R-2070 Cable Holder Rubber Aol & Fo] TLF 1 1
A-28 | 01-038W-1230 Spring Washer 2238 oA 2 2
A-29 04-104R-1230 Rubber Cap for Arm Rear Part(S) ARMIZHE 3804 (/) 1 1
A-30 44-021R-7400 Rubber Cap for Arm Upper Part Arm AR 7 Fuis 6 5
A-31 01-042R-640L Rubber Cap for Arm Rear Part (L) Arm EHE 37 FupsA (k) 1 1
A-33 | 44-018R-7500 Rubber Cap for Bed (S) Bed ZFutAl (/h) 1 1
A-34 | 01-437A-2070 Needle Plate(8mm) A3 (8mm) 1 1
A-35 | 01-038A-2070 Auxiliary Plate Bz A3 1 1
A-36 | SC-0505-3710 Screw (9/64” n=40, 1 =7) wat e A (4) 4 4
A-37 | 01-040A-2077 Needle Plate Spacer A3 Spacer 1
A-38 | 01-041A-2070 Slide Plate = 1

A-39 | 01-050M-207P Model Sticker (P) zdlutg (P) 1

A-40 | 01-051M-207P Model Sticker (P-7) zdlutg (P-7) 1
A-41 | SC-0178-7400 Screw Feolt 0/P A 3 3
A-42 | 46-006R-207P Rubber Cap o] E 0/P ZFutA 3 3
A-43 01-035P-1370 Machine Number Plate 1M 3 (W) 1 1
A-44 | 01-035P-7400 Pin for A-44 7l 349 2 2
A-45 - Caution Sticker A1 €A 1 1
A-46 | 01-080R-9770 Cable Holder Alol & o] (5N) 1 1
A-47 | 01-009R-2700 Cable Holder Alol & ol (6N) 1 1
A-48 | 15-036G-2070 Plate Spring Rrz 1 1
A-49 | SC-0543-2302 Screw (11/64” n=40, [ =7.4) E Fhuldl A 2 AU 6 6
A-50 | SN-0112-1230 Nut(5/16” n=28) 99 z9E(2) YE 2 2
A-51 | 01-064S-2070 Screw (5/16” n=24) wpAl AL 1 1
A-53 | 10-065A-9577 Cable Holder (3N) AeolE &9 (3N) 1 1
A-54 | SC-0513-5050 Screw (1/8” n=44) A zAYA 1 1
P : KM-2070P P-7 : KM-2070P-7




A

=
=

E
R
-
©
<
O
s}
=
=
©
<
w
| -
@
ot
o
D




SunLStar

l:g: Parts No. Note Name of Parts = o] b 2 typ_7 Ass'\el)gj By
B-1 02-001A-2070 Upper Shaft Az 1 1
B-2 02-020A-2070 Link Cam = 7 1 1
B-3 SC-0183-2700 Screw W o] & 2AUAL (B) 1 1
B-4 SC-A308-4517 Screw (1/4” n=40, | =6) AU 8 8
B-5 | SC-0153-7400 Screw (1/4" n=40, [ =8.5) Efo]m] 2] HAYAH(B) 1 1
B-6 08-101A-2070 Thread Take Up Lever A A 7] 1 1
B-7 08-002A-2070 Base for Thread Take Up Lever AL 7] W) o] A 1 1
B-8 08-003A-2070 Thread Take Up Lever Shaft A7) & 1 1
B-9 | SC-0505-3710 Screw (9/64" n=40, | =7) Hzw sl (4) 3 3
B-10 | 08-005A-2070 Wiper Driving Notch o]y FF 27 1
B-11 08-006C-2070 Wiper Notch Holder x| Aol 1
B-12 | SC-000394-00 Screw (9/64” n=40, | =4) Hap 2
B-13 | 04-001A-2070 Needle Bar vk 1 1
B-14 04-002A-2070 Needle Bar Holder st zho] 1 1
B-15 | 04-003S-2070 Screw A 1 1
B-16 | 04-004A-2070 Needle Bar Crank vlsd =R = 1 1
B-17 04-005A-2070 Needle Bar Holder Guide st Abo] oy 1 1
B-18 | 04-006A-2070 Needle Bar Crank Guide s ZA 3 7fol= 1 1
B-19 | SC-0174-1230 Screw (11/64” n=40, | =8) 7hapato| A} 2 2
B-20 | SC-0174-1230 Screw (11/64" n=40, | =8) AF7 Hha 2 2
B-21 04-010C-2070 Needle Bar Stopper (8mm) s 2&9 (A) 1 1
B-22 | 04-013A-2070 Needle Bar Stopper Plate sy 259 % 1 1
B-23 | 04-014S8-2070 Screw (M4, [ =8) A} 2 2
B-24 - Needle (SY1965 Nm70/10) wks (SY1965 Nm70/10) 1 1
B-25 | SC-A131-4522 Screw (1/8" n=44, | =55) IAYA} 1 1
B-26 04-017A-2070 Thread Guide for Needle Bar s A ok 1 1
B-27 | 07-019A-9570 Upper Shaft Bearing (F) (6202 ZZNR) A& A WeF 1 1
B-28 | 02-003A-2070 Upper Shaft Collar (M) A& gt (%) 1 1
B-29 | 02-004A-2070 Upper Shaft Bearing (M) (6004 77) A oy 1 1
B-30 | 02-006A-2070 Upper Shaft Timing Pulley A& Elo|n Zg 1 1
B-31 | 02-007C-2070 Side Ring Efo]H] £ FdlA] 2 2
B-32 | 02-008A-2070 Timing Belt (UNITTA 600-5GT) Elo]u] Wl E 1 1
B-33 | 02-019A-2070 Upper Shaft Bearing (R) (6204 ZZNR) Az F do]¥ 1 1
B-34 02-011A-2070 Upper Shaft Collar (R) A& 7he (2) 1 1
B-35 11-020A-2500 Magnetic Holder ulvE & 2 2
B-36 | 11-022W-2500 Washer F oA 2 2
B-37 | 11-021S8-2500 Screw At 2 2
B-38 11-0000-2070 Synchronizer WA A=z () 14 1#
B-39 | SC-0173-1230 Screw At 2 2
B-40 | 02-018A-2070 Pulley £7 1 1
B-41 | SC-0150-2500 Screw (15/64” n=28, | =14.5) 28 IAYA} 2 2
B-42 | SC-0188-1230 Screw (5/16" n=24) e 24} 1 1
B-43 | 04-110A-106L Needle Bar Crank Rod Bearing et 23 2 wel 2 2
B-44 GP-001733-00 Dust Protecter W 2] 2}o| 1 1
P : KM-2070P P-7 : KM-2070P-7




Knee Lifting Mechanism

EULLLLDVIVIDIED %& _ ~ —
3 3 d's




SunLStar

l:f)f" Parts No. Note Name of Parts = o b g typ_7 Ass’\?(r)\? &
C-1 SC-0339-1230 Presser Adjusting Screw a=dxA YA (9/16" n=20) 1 1
c-2 05-002C-2500 Nut (9/16" n=20) adzAd A IAHYE 1 1
C-3 | 05-004G-207M Presser Spring (M) ey gtEzxd Az (gukg) 1 1
C-4 05-005C-2070 Presser Spring Rod ot AR 1 1
C-5 05-106A-2070 Presser Bar =21 1 1
C-6 | 06-102W-2350 Washer A 1 1
Cc-7 05-108A-2070 Presser Bar Bushing =2 BA 1 1
C-8 | SC-0164-2700 Screw (M5, [ =5) AAZ glet TAYA 1 1
C-9 GP-037568-00 Presser Bar Holder F24 Ao 1 1
C-10 | 03057SC-A001 Screw (11/64" n=40, | =10) A7 At 1 1
C-11 05-012A-2070 Presser Bar Lifting Cam Shaft =29 g7 A = 1 1
C-12 | 02-016R-1230 O-Ring (P4) 0-9 1 1
C-13 43-001A-2500 Presser Bar Lifting Lever FE24 g&87| 1 1
C-14 SC-0528-1230 Screw (9/64” n=40, [ =10) EhuhAb($) 1 1
C-15 | 02-019W-1230 Washer A 1 1
C-16 | 05-017A-2070 Presser Foot (8mm) =74 (#)-8mmH 14 14
C-16-1 | 05-071C-2070 Finger Guard P77 = 1 1
C-16-2 | 05-017S8-2070 Screw (1/8 n=40, [ =10) A} 1 1 ¢
C-16-3 | 05-017G-2070 Presser Foot Stop Spring r2a 3 AxE 1 1
c-17 SC-0315-2302 Screw (9/64” n=40, [ =9) =2 Hat 1 1
C-18 05-019A-2070 Spacer for Presser Adjusting Screw ez Uil A o)A 1 1
C-19 43-001A-2070 Shaft for Presser Lifting Link =2 g3 g3 = 1 1
C-20 | 43-002C-2070 O-Ring (P3) 0-9 1 1
C-21 | 43-004A-2070 Thread Tension Release Plate ARF7] 5w 1 1
C-22 | 43-005A-2070 Tension Release Connecting Rod ARF7) d4%= . 1
C-23 | 43-0065-2070 Stud Screw for C-23 At . 1
C-24 | 40-007W-1600 Washer A 1 1
C-25 43-008A-2070 Presser Lifting Link =29 g3 g3 1 1
C-26 | 05-014C-1230 E-Ring ($4) E-§ 2 2
C-27 | 43-010G-2070 Spring for Lifting Link Shaft £33 g3 & Az 1 1
C-28 | 43-011C-2070 Presser Lifting Link Connecting Bar FEY &3 Y3 dA% 1 1
C-29 | 43-0128-2070 Stud Screw for C-32 At 3 3
C-30 | 43-013A-2070 Knee Lifting Link need Y 1 1
C-31 43-014A-2070 Knee Lifting Bar negg B 1 1
C-32 | SC-001176-00 Stud for Knee Lifting Link ne9d Y3 AFHC 1 1
C-33 | 43-016G-2070 Spring for Link Stud Y AT Az 1 1
C-34 | SN-0101-7400 Nut (11/64" n=40) AzEAo] & YA E 1
C-35 | 43-0355-2070 Adjusting Screw w2 AZzAUA} 1 1
C-36 | 43-036S-2070 Nut (M6) ye 1 1
C-37 | SC-0104-5607 Screw (11/64" n=40) 3t% Fwlol=® HAUAL 1 1
C-38 05-002R-1230 Rubber Cap for Presser bar bushing =24 B A 1 1

P : KM-2070P P-7 : KM-2070P-7



Feed Mechanism
IolE &

D-84




SunLStar

ﬁif_' Parts No. Note Name of Parts = o b g typ_7 AssﬁcT £h7
D-1 06-001A-207P Stopper Shaft AEH & 1 1
D-2 06-010R-1230 0-Ring 0-9 2 2
D-3 208021S-306H BackTack Motor el wE 1 1
D-4 SC-0328-8670 Screw el wE FHuat 4 4
D-5 06-090A-207P BackTack Motor Bracket wel mE Be 1 1
D-6 SC-0140-5607 Screw-A 2 Bl Hyab-A 1 1
D-7 SC-0253-7400 Screw-B =H Bl FUa-B 9 9
D-8 0250295-306H Backtack Sensor el A A 1 1
D-10 | GP-022092-00 Sensor Base el A o] A 1 1
D-11 | SC-0502-2302 Screw W o] 2~ At 2 2
D-12 | SC-0164-2700 Screw (M5, [ =5) AR Z7 et 1A YA} 2 2
D-13 | 06-018A-2070 Connecting Rod Shaft 44 2= = 1 1
D-14 | 06-031C-106L Washer 9} A 1 1
D-15 | RI-000108-00 E-Ring ($8) E-3 (48) 1 1
D-16 06-128A-106L Reverse Lever Shaft Bushing (F) AxYW &= AEA (DU 1020) 1 1
D-17 | 06-015A-207P Reverse Lever Shaft Bearing (R) IAHH & FuoF] (6002) 1 1
D-18 06-025R-2070 Reverse Lever Shaft Rubber Cap ARG & zFni) 1 1
D-19 06-017A-207P Reverse Lever Shaft AxYW = 1 1
D-20 | SC-A308-4517 Screw (1/4" n=40, | =6) At 5 5
D-21 06-022A-207P Cover for Reverse Lever Shaft gAY &= A 1 1
D-22 | SC-0211-7500 Screw (M4XP0.7, [ =8) TR ATAYA 3 3
D-23 | 06-025C-207P Bearing Coilar AAHH Z Wy slel 1 1
D-24 | 06-078A-207P Timing Pulley-A el glo)m) Zgl-A 1 1
D-25 | 06-079A-207P Timing Pulley-B We) elo]n) £2-B 1 1
D-26 | 06-081A-207P Timing Belt Elo|n) W E 1 1
D-27 | GP-022091-01 Sensor Slit wel AA 7R 9 1 1
D-28 06-038A-207L Condense Regulator (L) 294 247 (E4) 1 1
D-29 | SC-0159-3500 Sensor Slit Screw A% At 2 2
D-30 | 06-041P-2070 Eccentric Pin for Feed Regulator Shaft 437 H#Al 1 1
D-31 06-043A-2070 Feed Regulator Shaft A 3}+7) 1 1
D-32 06-044A-2070 Feed Regulator Shaft Connecting Rod A3y dAZ= 1 1
D-33 | 15-220A-7900 Slider Block Zoly 2 2
D-34 | 06-046A-2070 Slider Shaft zgloy = 1 1
D-35 | 06-047C-2070 Guide Plate (A) 7bol= H(A) 1 1
D-36 | 06-048C-2070 Guide Plate (B) 7}el = 3H(B) 1 1
D-37 | SC-0543-2302 Screw (11/64” n=40, [ =8) E7ubel A A AL 6 6
D-38 | 07-252A-5607 Collar for D-37 237 34 7hg 1 1
D-39 | SC-0317-2700 Screw (15/64” n=28, | =7.5) A E N T I A 2 2
D-40 | 06-053A-2070 Feed Cam 3)o|= 7 1 1
D-41 | SC-A117-4417 Screw (1/4” n=40, | =85) At 1 1
D-42 | 06-056A-2070 Feed Cam Bearing gloj= A we}?] (FWF-222817) 1 1
D-43 06-057A-2070 Feed Cam Connecting Rod Jeol= 71 44 £ 1 1
D-44 | 06-058C-2070 Cover for D-48 slel= A wlelg 7w 1 1
P : KM-2070P P-7 : KM-2070P-7




Feed Mechanism
IolE &

D-84




SunLStar

ﬁif_' Parts No. Note Name of Parts = o b g tyP_7 ASS&T £h7
D-45 | SC-A301-4119 Screw (9/64” n=40) A 2 2
D-46 | 06-060S-2070 Stud Screw for D-38 At 1 1
D-47 | SN-0105-3400 Nut (15/64" n=28) FHFERETHAE 1 1
D-48 | 06-062A-2070 Feed Rock Crank Folz 2% Y= 1 1
D-49 | 06-063S-2070 Stud Screw for D-54 At 1 1
D-50 | SN-0107-1230 Nut (9/32" n=28) seol=x47] 44 g HE 1 1
D-51 | SC-0343-3800 Screw (15/64" n=28, | =17) Al B 2ukekdE 2 At 1 1
D-52 | 06-069A-2070 Feed Rock Shaft Bushing (F) 53 Ay AL 1 1
D-53 | 06-070A-2070 Feed Rock Shaft Bushing (M) 53 Ay F3A4 1 1
D-54 06-071A-2070 Feed Rock Shaft Bushing (R) 59 Ay 214 1 1
D-55 | 06-072A-2070 Feed Rock Shaft 23 9y 1 1
D-56 | SC-0110-1230 Screw (15/64” n=28, | =45) whs o AU AL 1 1
D-57 | 01-112R-1230 Feed Rock Shaft Rubber Cap B b I AR ) 1 1
D-58 | 06-075A-2070 Collar for D-63 23 9y s}e} 2 2
D-59 | SC-A117-4417 Screw (1/4" n=40, | =9) TAYA 4 4
D-60 | 06-077A-2070 Feed Rocker Bracket ez 8% B 1 1
D-61 06-078A-2070 Feed Rocker Bracket Eccentric Shaft gol= 9% vzl HA & 1 1
D-62 | 06-033M-7400 Felt for D-37 A3y dE 3 3
D-63 | SC-0179-3710 Screw (11/64" n=40, | =10) 73 HAat 4 4
D-64 | 06-081A-2070 Feed Base Fyard 1 1
D-65 | 06-082P-2070 Eccentric Pin for D-72 FUA @49 1 1
D-66 06-083A-2077 Feed Base Connecting Rod EUuka 94 2= (AHA) 1
D-67 | 06-084A-2070 Feed Base Connecting Rod FUTA 474 2= (w]abA) 1

D-68 | SC-0307-1230 Screw E kA 33 53U A) 1 1
D-69 | 11-017W-2700 Washer 944 1 1
D-70 | SC-A297-4118 Screw (1/8" n=40, [ =6) A 1 1
D-71 | 06-088A-207L Feed Dog (2.5mm) EY (25mm) 1 1
D-72 | 06-034W-7400 Washer LIPS 3 3
D-73 | 06-090W-2070 Washer oA 2 2
D-74 | 06-091M-2070 Felt for D-69 #HAE 4 dE 1 1
D-75 06-092A-2070 Condense Regulator Rod ZdA 24 2 1 1
D-76 | SC-A306-4113 Screw (1/8" n=44, | =8) oAb 2 2
D-77 | GP-025090-00 Motor Cover =E AW 1 1
D-78 | SC-0174-1230 Screw 28 A¥ HA-A 1 1
D-79 | SC-0253-7400 Screw 28 AW HYA-B 1 1
D-80 | 15-010W-5607 Washer U A-BL oA 1 1
D-81 | 16014SW-4115 Washer oA 2 2
D-83 | 06-066C-2070 Return Spring Holder 2y A~z Aol 1 1
D-84 GP-001177-00 Feed Regulator Stopper A3y AEH 1 1
D-85 | SC-000547-00 Screw(M3 X P0.5) Wl AA Babd FHuat 2 9
P : KM-2070P P-7 : KM-2070P-7




Lower Shaft Mechanism
o= 2




SunLStar

ﬁif_' Parts No. Note Name of Parts E o] p 2 tyP_7 ASS&T =
E-1 GP-019821-00 Lower Shaft 51& (A1E4) 1 1
E-3 07-046A-2070 Lower Shaft Bushing (F) 3% ARA 1 1
E-4 07-004A-2070 Lower Shaft Bushing (M) 3= F5A 1 1
E-5 10-041A-2077 Thread Trimming Cam AL 7 1
E-6 SC-0153-7400 Screw (1/4" n=40, [ =85) ebo|w] £8] 1 }A} B 2
E-7 10-043A-2077 Collar for E-5 A7 7let 1
E-8 SC-550-4517 Screw (1/4" n=40, | =6) Hua} 2
E-9 07-005A-2070 Lower Shaft Timming Pulley 3= €lo|n] Eg 1 1
E-10 | 07-019A-9570 Lower Shaft Bearing (R) 3% & wo]¥ (6202 ZZNR) 1 1
E-11 | SC-A308-4517 Screw (1/4" n=40, | =6) HuAk 6 6
E-12 | SC-0153-7400 Screw (1/4" n=40, | =85) elo|n] Z LA} B 2 2
E-13 | 07-053A-2070 Lower Shaft Bushing (R) 3% 334 1 1
E-14 | 07-010A-2070 Nipple e 5 5
E-15 | 07-011A-2070 Piston IAE 3 3
E-16 07-012G-2070 Piston Spring JAE Az 3 3
E-17 07-013S-2070 Cap Screw for E-15 I AE mpuAt 3 3
E-18 07-014A-2070 Hook Driving Shaft Bushing 3 JE2 24 1 1
E-19 07-015A-2070 Hook Driving Shaft 3 JE= 1 1
E-20 07-016A-2070 Lower Shaft Gear 3l 7)o 1 1
E-21 07-018A-2070 Hook Driving Shaft Gear I JEZ 74 1 1
E-22 | 07-020A-2070 Hook Driving Gear = 7% 7)o 1 1
E-23 07-022A-2070 Eccentric Shaft for E-19 3 IEE dAE 1 1
E-24 | 13-021R-5300 O-Ring (P5) & 3%% 943 08 (PH) 1 1
E-25 | 07-024A-2070 Hook Shaft Bushing (F) & 2 A8 1 1
E-26 | 07-025A-2070 Hook Shaft Bushing (R) & & 334 1 1
E-27 | 07-026A-2070 Hook Shaft % 1 1
E-28 | 07-027S-2070 Screw At 1 1
E-29 | 06-033M-7400 Felt for E-27 i & dE 1 1
E-30 | 07-0298-2070 Screw A 1 1
E-31 07-030M-2070 Hook Shaft Cover Gasekt 3 = Ay 7paA 1 1
E-32 07-031C-2070 Hook Shaft Cover T = 7y 1 1
E-33 | SC-0126-3600 Screw (3/32" n=56, | =8.4) A 24 AR AL 3 3
E-34 07-033A-2070 Hook Shaft Gear 3 = 7)¢] 1 1
E-35 | 07-001A-2077 Hook & (AHE4) 1
E-36 | 07-001A-2070 Hook = (HAE L) 1
E-37 | 07-002A-2077 Bobbin Case Bl AolA (AP L) 1
E-38 | 07-002A-2070 Bobbin Case Bl Aol A (MAE L) 1
o 07-145A-2077 Bobbin Bul(AHE) 1
h 07-145A-2070 Bobbin BRI AL 1
E-40 07-003A-2070 Inner Bobbin Stopper 7}abAto] 1 1
E-41 | SC-A170-4124 Screw (9/64" n=40, | =8) HuUAt 1 1
E-42 07-057M-2070 Lower Shaft Rubber Cap 5t T Ful) 1 1
P : KM-2070P P-7 : KM-2070P-7




Needle Bar Rocking Mechanism
Hisl Qs 2t




SunLStar

l:g: Parts No. Note Name of Parts = o b g typ_7 Ass'\(lagj £l
F-1 - Needle Bar Frame Ass y e 349 () 1 1
F-1-1 | 15-101A-2070 Needle Bar Frame s &89 1 1
F-1-2 | 15-102A-2070 Needle Bar Rock Shaft sy 2% & 1 1
F-1-3 | 15-103P-2070 Pin UL weiy I 2 2
F-1-4 | 15-104C-2070 Guide Plate Tbol= 2 1 1 F-1
F-1-5 | 15-105A-2070 Needle Bar Frame Bushing (U) whed 289 #A (A 1 1
F-1-6 | 15-106A-2070 Needle Bar Frame Bushing (L) s 89 ®A (8 1 1
F-1-7 | 15-107M-2070 Felt YdE 1 1
F-1-8 | 44-0000-1230 0il Wick oA 1 1
F-2 | 15-002A-2070 Needle Bar Rock Shaft (F) sy 2% & ARA 1 1
F-3 | 15-003A-2070 Needle Bar Rock Shaft (R) s 0% & 384 1 1
F-4 15-004P-2070 Needle Bar Frame Fixing Pin (F) 49 2 (Fij) 1 1
F-5 | 15-005P-2070 Needle Bar Frame Fixing Pin (R) FH g 1A () 2 2
F-6 | 13-021R-5300 0-Ring 0-3 (p5) 6 6
F-7 | 01-017S8-8577 Screw (M5) TRV 9 9
F-8 15-009A-2070 Motor Base 2H WA 1 1
F-9 | 15-010S-2070 Screw (M5, [ =25) At 3 3
F-10 | 15-0118-2070 Screw (M5, [ =25) At 14 15
F-11 | 15-012A-2070 Motor Ass'y A2 2E (#) 8 8
F-12 | 02015SC-4113 Screw (M4, [ =10) A 4 4
F-13 | 15-014A-2070 Motor Lever 2H 9y 1 1
F-14 | SC-0162-5607 Screw (M5, [ =12) AP ek vA 2 2
F-15 | 15-016A-2070 Motor Lever Shaft 2H 49 = 1 1
F-16 15-017A-2070 Rocking Bracket 2% Hg 1 1
F-17 | 15-019W-2070 Washer oA 1 1
F-18 15-020A-2070 Rock Connecting Rod L= d43c 1 1
F-19 | GP-035806-00 Rocking Joint 2% 29E 1 1
F-20 | SC-0108-2350 Screw (M6, | =18) Alagu o] AU EE 1 1
F-21 | 15-023A-2070 Rocking Joint Shaft 2% z9E % 1 1
F-22 | 01-009R-2350 0il Hose Holder F4 3240 1 1
F-23 | 15-025A-2070 Sensor Slit AN 1 1
F-24 | SC-0365-3710 Screw (9/64” n=40, | =5.5) H2y 7pgal(s}) 1# 14
F-25 | 15-127A-2070 Sensor Ass’y 4" AA () 1 1
F-26 GP-035805-00 Sensor Bracket Ax B 1 1
F-27 GP-035803-00 Sensor Setting Plate AA 1A 3 3
F-28 | SC-0211-7500 Screw (M4, | =8) AW 23 AL 1 1
F-29 | 15-031C-2070 Cord Holder FE=4}o] 1 1
F-30 | 15-033A-2070 Eccentric Shaft €44 % 1 1
F-31 | 15-033A-2070 Collar for #A = gl8} 4 4
F-33 | 15-036G-2070 Plate Spring 3 Az 1 1
F-34 | 15-037C-2070 Plate Spring Holder B Az 133 1 1
F-35 | SC-0175-1230 Screw (11/64" n=40, | =8) A7) 7hak A 2 2
F-36 | 15-039A-2070 Plate Spring Clamp I AxE FYz 1 1
F-37 | 44-0000-1230 0il Wick 2H oA F4 A 1 1
F-38 | 44-012C-1230 0il Hose 2H o]~ F4 32 0.2 0.2
F-39 025003S-306H Link Cam Washer g3 A A 1 1
F-40 | 225019S-306H Screw gol= ZUZ slo]T B}l B 4 4
F-41 | 01-017W-1600 Washer 94 1 1
P : KM-2070P P-7 : KM-2070P-7




Thread Release & Thread Tension Mechanism
A=) 2 A A XA T

N
0

G-1

G-2

@@

TS

e N
/"// ! \\ \
{\\Q "/f/” /%//"

\\\\ % ;z/’,/ ) . /g




SunLStar

l:f)f" Parts No. Note Name of Parts = o b g typ_7 Ass'\el)g] £l
G-1 40-001A-2070 Thread Guide with Three Holes A9 A o] 1 1
G-2 SN-0121-7400 Nut A FHAZ oY E 1 1
G-3 | GP-037464-00 Thread Guide for Arm Arm AloHy 1 1
G-4 SC-0505-3710 Screw Arm A At 2 2
G-5 40-005A-2070 Second Thread Tension Adjusting Ass y Bz AzAd AA () 14 14
G-5-1 | 40-105A-2070 Thread Guide Plate Bz Az A3 Ay 1 1
G-5-2 - Thread Guide Disc Bz AzAd Az HA 2 2 G-5
G-5-3 | 40-103A-1230 Spring Bz Azxd A Az 1 1
G-5-4 | 40-106A-2070 Thread Tension Adjusting Stud Hz AzAd A2 AH= 1 1
G-6 | 10-0178-8577 Screw (M5 [ =5) TAA 2 2
G-7 | 40-007A-2070 Thread Tension Adjusting Ass' y F Az A4 (M) 14 14
G-7-1 GP-000729,00 Thread Tension Adjusting Body Al zA 70]'?] 23 1 1
G-7-2 | GP-000934.,00 Thread Take Up Spring AA 7 Az 1 1
G-7-3 | 40-404A-1230 Thread Tension Adjusting Shaft AzHd A = 1 1
G-7-4 | GP-001718 Felt AzA Ax dE 4 4
G-7-5 | 11085AF-A001 Thread Guide Disc AzA A2 AA 1 1
G-7-6 | 40-304A-1230 Thread Tension Adjusting Presser Plate AzAd A2 HA otH g 1 1 G-7
G-7-7 | 40-108G-2070 Thread Tension Adjusting Spring AzAd Ax AxE 1 1
G-7-8 | 40-084W-1230 Spring Stopper Azd A AR 1 1
G-7-9 | 40-204A-2350 Thread Adjusting Nut AzA A2 A YE 1 1
G-7-10 | 40-604S-1230 Screw TAYA} 3 3
G-7-11 | 40-117P-2070 Thread Tension Release Pin AxF7] A 1 1
G-7-12 | 40-008R-1230 Rubber Cap AzA A 1% A 1 1
G-8 | 40-009P-2070 Thread Tension Release Drive Pin A%Z7] 354 1 1
G-9 40-006A-7001 Thread Tension Release Solenoid Ass 'y A=Z27] &9 o (f) 14 14
G-10 | 40-011A-2070 Thread Tension Release Solenoid Base ALZ7] &Y xoE wolA 1 1
G-11 | SC-A174-4122 Screw (11/64" n=40, [ =11) TAYA 2 2
G-12 | 40-014A-2070 Thread Release Connecting Link AnZ7] 443=a 1 1
G-13 | 405026S-306H Stud Screw for G-12 A=z7) d748 3 At 1 1
G-14 | 10-020W-2700 Washer 94 6 5
G-15 | 40-014A-2070 Thread Tension Release Crank Shaft Bushing | Al%37] Zdka = A 1 1
G-16 | 40-018A-2070 Thread Tension Release Crank Shaft AeZ7) a3 = 1 1
G-17 | 40-019A-2070 Thread Tension Release Crank AeZ7] 3893 1 1
G-18 | 10-013S-257A Stud Screw for G-17 Al=Z27] Ad83 i} 1 1
G-19 | 40-007W-1600 Washer A 1 1
G-20 | 40-022G-2070 Tension Release Return Spring A=z7] glg Axg 1 1
G-21 | 15-026W-3400 Washer 94 1 1
G-22 | 21-102P-120H Snap Pin &3 (347 6) 1

G-23 | SN-0101-1600 Nut (11/64" n=40) 2ZE A ] EUA E 1 1
G-24 GP-030607-00 Stopper Rubber for G-17 A=Zy] ad83 289 13 1 1
G-25 | GP-018312-00 Cushion A= ZA(2070) 1 1
P : KM-2070P P-7 : KM-2070P-7




A

i
—

Wiper Mechanism

OIH

L




SunLStar

l:f)f" Parts No. Note Name of Parts = o b Q typ_7 Ass'\el)g] £l
H-1 | 11-015A-7001 Wiper Solenoid Ass y sbolx & xol= () 12
H-2 | 11-002C-2077 Wiper Solenoid Stud Spol¥] &¥ o= AHE 1
H-3 | 11-003G-2077 Spring for H-2 9lo]5] &g ot AHT AxE 1
H-4 | GP-037735-00 Wiper Solenoid Base 9ol 3 & xo|= wo]A 1
H-5 | SC-0132-7500 Screw (M3X P05, | =38) 9} o] LA YA} 2
H-6 | 11-006A-2077 Spacer for gho]5) &g ol o|A A o] 2
H-7 | 01-008S-2070 Screw (9/64” n=40, | =8) At 2
H-8 11-008R-2077 Eccentric Rubber HA 172 1
H-9 | 11-009A-2077 Thread Pulling Wire Driving Lever 9folo] FEYH 1
H-10 | WS-000260-01 Hinge Washer 31 7] 944 1
H-11 | 11-011W-2077 Washer A 1
H-12 | 11-0128-2077 Screw (9/64" n=40, | =5.5) A 2
H-13 GP-020935-00 Thread Pulling Wire Crank 9}o]o] mA A 1
H-14 | 11-014G-2077 Thread Pulling Wire A FF el 1
H-15 | SC-0138-3800 Screw (1/8" n=44, [ =4) 9}A 2
H-16 | 11-017A-2077 Wiper Driving Plate Spols FE3 1
H-17 | 11-018G-2077 Spring for H-17 so|g FEI AxE 1
H-18 11-019C-2077 Wiper Connecting Rod Cover 9ol AAZE AW 1
H-19 | 11-027C-2077 Wiper 9}o] 9 1
H-20 | 11-021A-2077 Wiper Clamp 9ol F@ = 1
H-21 | SC-0497-1230 Screw (3/16” n=28, | =12) =g a(A) A YA 1
H-22 | 11-023A-2077 Wiper Clamp Bracket 9leolg F = vl 1
H-23 | 11-0245-2077 Screw 32 YA} 2
H-24 11-025A-2077 Wiper Connecting Rod 9oy AAZE= 1
H-25 | 11-0268-2077 Stud Screw for H-23 9ol FAx vl At 1
H-26 | 06-033M-3800 E-Ring( $3) E-3(43) 1
H-27 | H-030A-2070 Wiper Solenoid Cable 9ol Loz Aol 1
P : KM-2070P P-7 : KM-2070P-7




=
R
-
S
<
O
@
=
)
=
=
£
| -
T
o)
S
)
—
<
_I

MNE ZA




SunLStar

l:g: Parts No. Note Name of Parts = o] b 2 typ_7 Ass'\el)gj By
I-1 10-001A-2077 Thread Trimming Base AFA o] o] 2 D1
I-2 | 10-002A-2077 Thread Trimming Clutch Plate A 294 @ 1
1-3 | 10-003G-2077 Return Spring for I-2 A 284 @ eRl A~z 1
I-4 | 10-004A-2077 Shaft for 1-2 A 294 3 & 1
1-5 SN-0105-3400 Nut (15/64" n=28) £ $+% 2 il YE 4
I-6 | 06-020C-7400 E-Ring ($6) E-3 (46) 2
1-7 | 10-007A-2077 Thread Trimming Solenoid Connecting Link AH &Y xols A4 A 1
I-8 | 10-108S8-2077 Thread Trimming Stud Screw “A” AP ZE A F ghap AT 1
1-9 10-044A-2070 Thread Trimming Solenoid Ass’y A £ o= (#l) 14
I-10 | 10-010A-2077 Shaft for 1-12 A AHgEd & 1
I-11 10-012G-2077 Thread Trimming Driving Lever Return Spring | AH2 2HEdw 26l Azd 1
I-12 | 10-013A-2077 Thread Trimming Driving Lever AbA zh= g 1
I-13 | 10-014C-2077 Spring Pin ($5, [ =14) ~z2 3 1
I-14 | 10-016A-2077 Thread Trimming Roller Arm Bracket Abd 2&8 9 Bapd 1
1-15 | 10-017A-2077 Roller Arm Bracket Shaft 2298 ¢ v & 1
I-16 | 05-014C-1230 E-Ring ($4) E-3 (44) 1
I-17 | 10-019G-2077 Roller Return Spring 289 e Az 1
I-18 | SC-0502-2302 Screw (9/64" n=40, [ =6) 57 AT IAGAHH) 4
1-19 10-021C-2077 Thread Trimming Cam Roller AR 288 1
I-20 | 10-0228-2077 Stud Screw for 1-19 A7 288 At 1
I-21 | 10-023A-2077 Thread Trimming Cam Roller Base AP 288 oA 1
1-22 | SN-0115-7400 Nut (M4XP0.7) YE 1
1-23 10-025A-2077 Thread Trimming Roller Arm A z2ew o 1
I-24 | 10-026C-2077 Stopper for I-12 AHA zts gw AR 1
1-25 | SC-0543-2302 Screw (11/64" n=40, | =6.5) E7hHa A 3 A 6 4
1-26 | SC-0183-2700 Screw (15/64” n=28, | =14) W o] A TAUAH(B) 2
1-27 | SC-0196-2700 Screw (M3XP0.5, [ =8) &Y rol =R 1A AL 4
1-28 10-0308-2077 Adjusting Screw zA Uit 1
1-29 | 10-031A-2077 Screw (3/16” n=32, | =6) s AARE wolA 1
1-30 10-032A-2077 Moving Mes Connecting Rod FA dARc 1
I-31 | 10-0348-2077 Stud Screw for 1-30 At 1
1-32 | 10-035A-2077 Thread Trimming Drive Crank A A TP 1
1-33 | 10-0368-2077 Stud Screw for 1-32 A Ag 283 Sy 1
I-34 | GP-034905-00 Stopper for I-32 R e A e b 1
I-35 | SC-0174-1230 Screw (11/64” n=40, | =11) Zhupzko] WAL 2
1-36 | 10-045A-2077 Mes Bracket A Bed 1
1-37 | 10-046C-2077 Knife Holder o 24t o) 1 156
I-38 | GP-033340-00 Fixed Mes A A 1
1-39 | 10-048A-2077 Moving Mes oA 1
1-40 | GP-033353-00 Fixed Mes Clutch A A ZEA 1 1-56
1-41 10-050G-2077 Fixed Mes Clutch Spring TR A FEA] A 1
1-42 | 10-0518-2077 Stud Screw for I-41 guab 1 1-56
1-43 | 10-052C-2077 Lower Thread Holder U A z}o] 1
I-44 | SC-0125-5607 Screw (3/32" n=56, [ =2.2) ups Ay #vat 1
145 | SC-0152-1800 Screw (3/32" n=>56, [ =4.8) nhs Ad o] Hipap 1
I-46 | 10-055G-2077 Adjusting Spring for I-44 WA zbe] 24 Az 1
1-47 | 10-0575-2077 Screw (9/64” n=40) TAYAL 1
I-48 | 10-0585-2077 Screw (9/64” n=40 [ =6) TAYAL 1
I-49 | SN-0101-1600 Nut (11/64" n=40) 2xAo] & YAl YE 1
I-50 | 11-017W-2700 Washer 9}A 3
I-51 | GP-037703-00 Hook Shaft Gear Cover = 7)o AW (ML) 1
1-52 | 07-051C-2070 Hook Shaft Gear Cover F & 7)e] AW (MAAL) 1
I-53 | 07-052M-2070 Hook Shaft Gear Cover Gasket &= 7)o] AW st2A 1 1
1-54 11-016W-2700 Spring Washer 223 9hA 3
I-55 | SC-A156-4118 Plus Minus Round Head Screw 2o Wu| zheja} 1
I-56 | AS-007504-00 Mes Bracket Ass'y Haned(z) 1
P : KM-2070P P-7 : KM-2070P-7




Reverse Button Mechanism
oA S2E T




SunLStar

Eif_' Parts No. Note Name of Parts = o b Q tyP_7 ASS&T £h7
J-1 12-001A-5607 Reverse Button Case BE Ao~ 1 1
J-2 SC-0179-3710 Screw (11/64" n=40) A&7 Fuat 2 2
J-3 12-003A-2070 Reverse Button S/W Ass y g Bwel 294 () 14 14l
J-4 12-0125-2700 Screw TR 2 2
J-5 12-004P-5607 Reverse Button Actuator Pin 97 BEl #E 9 1 1
J-6 43-009C-1600 E-Ring (49) E 3 (49 2 2
J-7 12-007A-2077 Reverse Feed Control Lever Ass y oA 2 e () 14 14
J-8 SC-0178-7400 Screw (11/64" n=40) =74 At (3 1 1
J-9 12-008G-5607 Spring for J-7 97 ZE gy Az 1 1
J-10 | 12-009R-5607 Insulated Rubber 29% w3y AdyE 1 1
J-11 GP-025532-00 Reverse Button Cable Bushing A9z BE FolE EA) 1 1

P : KM-2070P P-7 : KM-2070P-7



Lubrication Mechanism
=7




SunLStar

ﬁif_' Parts No. Note Name of Parts E o] p 2 typ_7 AssﬁcT =
K-1 44-001A-2070 0il Window Oil Catcher 83 9 outo) 1 1
K-1-1| 44-033C-2070 Oil Supporting Cap

K-2 44-001C-207P 0il Gauge Window Ry 1 1
K-3 44-002R-2500 O-Ring (G25) 3 0 3 (G25) 1 1
K-4 SC-0543-2302 Screw (11/64" n=40, | =74) E7hlel A ZAYA 11 11
K-5 44-0000-1230 0il Wick qAE FH 1A 1 1
K-6 GP-034901-00 0Oil Return Tube HAR 5 3~ 0.3 0.3
K-7 44-007C-2070 0il Hose Holder for Face Plate HPR FH A% 1 1
K-8 SC-0365-3710 Screw (9/64” n=40, | =5.5) W g=m 7l AL (s}) 5 5
K-9 | 44-0000-1230 0il Wick w35 f4 1 1
K-10 | GP-034901-00 0il Return Tube Han g 3 0.7 0.7
K-11 | 44-011C-2070 0il Return Felt e AE 1 1
K-12 | 44-012C-2070 0il Hose Holder 37 3A% 1 1
K-13 | 44-014C-2070 0il Return Felt Holder gF FEAto 1 1
K-14 | 44S002S-306H 0il Hose 5 o Qute] Wi § 3A 0.3 0.3
K-15 | GP-034901-00 0il Return Tube Ar Je A 0.6 0.6
K-16 | GP-034901-00 0il Return Tube 9 A 0.3 0.3
K-17 | 44-019A-2070 0il Filter Base 0o HE] wo]x 1 1
K-18 | 44-020C-2070 0il Filter 29 g¥ 1 1
K-19 44-021A-2070 0il Filter Base Bracket 29 ZE wo]A B 1 1
K-20 | 44-026G-7400 Hose Holder A F2Ato] A 1 1
K-21 | 01-009R-2700 Cable Holder(6N) A o] E-Ato] A (6N) 1 1
K-22 | GP-034901-00 0il Return Tube Fful G4 A 0.2 0.2
K-23 | 44-029C-2070 Hook Shaft Pipe 2 34 Fdoj= 1 1
K-24 44-030A-2070 Lubricator for Hook Shaft 3 = F5A 1 1
K-25 | 44-032C-2070 0il Cap 29 A 1 1
K-26 | SC-0361-1230 Screw (3/16" n=32, | =18) 3150 4 2AVA 1 1
K-27 44-034G-2070 Adjusting Spring for K-26 2 A= 1 1
K-28 | 44-0000-1230 0il Wick B e 1 1
K-29 07-048C-2070 Lower Shaft Gear Cover 3% 7)) AW 1 1
K-30 | 44-134C-5700 Nipple Uz 1 1
K-31 | SN-0101-1600 Nut (11/64" n=40) 2ZPA = YA E 1 1
K-32 GP-016940-01 Block For Adjusting Oil Sz 22 1 1
K-33 | 14005SC-4517 Screw (M8xL38) frEzAd At 1 1
K-34 | SC-000577-00 Screw (11/64" n=40) TAAL 1 1
K-35 | 07-010A-2070 Nipple yE 2 2
K-36 | 04-103R-9570 Rubber & otAyn 1 1

P : KM-2070P P-7 : KM-2070P-7



Reverse Feed Operation Panel Mechanism
Al QIHA0IM Tl 2

I:l?)f.. Parts No. |Note Name of Parts = 9 P a tyP_7 Ass’\?(r)\? bly
L-1 02-011A-2070 Dial ool o 2

L-2 02-010A-2070 OP Front Cover 3= OP AHAH 1

L4 22-000P-2070 Dial OP Board to]% OP BE 1

L5 01-0365-1701 Screw Bz 29 A 5

L-6 CA-003387-00 Dial Connecting Cable tholat OP A Aol 1

L-7 CA-000697-00 SSP Data File Down Load Cable SSP Hele] #d g2 Aoy 1

P : KM-2070P P-7 : KM-2070P-7




Auto Presser Lifting Solenoid Mechanism(Option) SunSHtar

NE 92 22 DAMEN)

(=]
i

M-1
Ref. = Q' ty Assembly
No. Parts No. | Note Name of Parts = 3 P p7 No.
M-1 43-028A-2070 Auto Presser Lifting Solenoid Assy A% F2437 LY xols () 1# 1#
M-2 43-025A-2070 Auto Presser Lifting Crank s Lo 3 1 1
M-3 SC-0346-2350 Bolt W= A3 2E 1 1
M-4 43-027A-2070 Auto Presser Lifting Ball Joint Ass' y A% n2edy B 2o E (#) 14 1
M-5 43-101A-1067 Knee Switch Ass'y T2 294 (#) 14 140

P : KM-2070P P-7 : KM-2070P-7



Accessories
OtMIALE

SunSeere




SunLStar

l:g: Parts No. | Note Name of Parts = g b a typ_7 Ass'\el)g] bly
N-1 | 91-001C-1230 Accessory Bag ki) abg] Wl 1 1
N-2 | 91-102C-1230 Driver (Large) celol¥ (k) 1 1
N-3 | 91-103C-1230 Driver (Middle, Small) ol (i, /h) 1 1
N-4 - Needle (SCHMETZ SY1965Nm10) Bhs (SY1965Nm70/10) 3 3
N-5 | 91-005C-2070 Timming Gauge (A) efo]m] Ao (A) 1 1
N-g | 07-045A-2070 Bobbin Bl (W)Apd) 2 0

07-045A-2077 Bobbin Bl (A4) 0 2
N-7 | 91-002C-2700 L-Wrench (5mm) L @ (5mm) 1 1
N-8 | 91-001C-3800 L-Wrench (4mm) L @A (4mm) 1 1
N-9 | 91-003C-2700 L-Wrench (3mm) L @3 (3mm) 1 1
N10 | 91-004C-2700 L-Wrench (2.5mm) L A4 (2.5mm) 1 1
N-11 | 91-001C-2700 L-Wrench (2mm) L 93 (2mm) 1 1
N-12 | 91-108M-640L Head Cover a4 AW (C) 1 1
N-13 | 91-008C-1230 0il Can QAP (REL 1.0L) 1 1
N-14 | GP-020482-00 Head Hinge = 817 2 2
N-15 | 01-042R-1230 Head Hinge Rubber = 87 2% 2 2
N-16 | 01-241R-1230 Head Support Rubber (A) 37 1% (F) 2 2
N-17 | 01-213R-1230 Head Support Rubber (B) 32 T (A) 2 2
N-18 | 01-003C-1230 Nail IR 10 10
N-19 | 60-001A-207P Belt Cover (A) ME AW (A 1 1
N-20 | 60-002A-207P Belt Cover (C) 4E A (C 1 1
N-21 | SC-0533-3400 Screw (11/64” n=40) 7ha}t o] LA} 3 3
N-22 | 91-002S-3400 Screw (9/64” n=40, [ =55) FHLA} 2 2
N-23 | 41-101A-1230 Bobbin Winder Ass y A 77 (#) 14 bl
N-24 | 44-038A-2070 0il Pan EE 1 1
N-25 | 44-003M-1230 0il Pan Gasket oA 7paA 2 2
N-26 | SC-0347-1230 Screw (M8 X P1.25) ol - v A 1 1
N-27 | 44-010C-1230 Magnetic A 1 1
N-28 | 44-005R-1230 0-Ring 03 1 1
N-29 | 43-010A-1600 Knee Lifting Stick Support Cap T2y B ukx A 1 1
N-30 | 43-007A-1600 Control Body Ao A 1 1
N-31 | SC-0546-1230 Screw A oA 52 A UAHH) 2 2
N-32 | SN-0105-3400 Nut 4+¥eE2c thia YE 2 2
N-33 | SC-0106-7400 Screw z3 Ha} 1 1
N-34 | 43-024G-2070 Control Body Spring AolA A= 1 1
N-35 | 43-009C-1600 E-Ring( $9) E g (49 1 1
N-36 | 43-018C-2070 Control Body Shaft A4 = 1 1
N-37 | 43-031A-2070 Knee Lifting Pad Ass'y F2&9 = () 14 14
N-38 | GP-022624-00 Thread Stand Assy Al o] () 14 14
N-39 | 91-011C-1230 Oiler 2d F45 1 1
N-40 | 91-012C-1230 Head Rest TEAA B 1 1
N-42 | 04-012C-2070 Needle Bar Stopper (3mm) vlsd) 2529 (3mm) 1 1
N-43 | 04-011C-2070 Needle Bar Stopper (5mm) st 289 (5mm) 1 1
N-44 | 04-009C-2070 Needle Bar Stopper (10mm) s 29 (10mm) 1 1
N-45 | 40-108G-2070 Thread Tension Adjusting Spring AzAA2] ~rx2¥ 1 1
N-46 | GP-000934-00 Thread Take Up Spring A7) A~z 1 1
P : KM-2070P P-7 : KM-2070P-7




l 0-46
X 025
-

=
B2
c
©
-
O
[}
=
<
o
m
Ie)
-
)
c
o
O




SunLStar

Ref. No.| Parts No. Note Name of Parts = & 5 Qty p7 Ass"(le(r)r.\bly
0-1 GP-022749-00 Control Box ZEE A 1 1
0-2 01-001M-PT02 Screw for Control Box (M6XL45) ZEE A A 4 4
0-3 10-003S-SW66 Spring Washer for Control Box ($6) ZEE HbA AxE 94 4 4
0-5 GP-022754-00 Front Cover A A 1 1
0-6 10-003M-PT01 Screw for Front Cover (M4xL6) Ad Av FH A 8 8
0-7 GP-022753-00 Side Cover Zu A 1 1
0-8 10-003M-PT01 Screw for Side Cover (M4XL6) 2z Aw FJA 6 6
0-9 BD-000675-00 Power P.C.B (110V) ¢ BE(110V) 1 1

BD-000675-00 Power P.C.B (220V) IH§] B E(220V) 1 1
0-10 10-002S-SW66 Screw for Power Board (M3XL7) 39 B FH YA 4 4
0-11 01-004A-2070 Transformer (110V) E#A ZH(110V) 1 1

GP-022757-00 Transformer (220V) EdlA 27 (220V) 1 1
0-12 07-025S8-3701 Screw for Trancsformer (M5XL12) EdlA v YA 4 4
0-13 BD-000685-01 Step Driver Board 2H EglolH HE 1 1
0-14 05-002A-9000 Heat Sink X-Y Drive X, Y tgloln uddu 1 1
0-15 SC-000683-00 Screw for Heat Sink X-Y Drive (M4XL12) X, Y Egfoln W g At 4 4
0-16 05-003A-XY10 Bracket for Heat Sink X-Y Drive X, Y Eglo| B w3l v 1 1
0-17 SC-000683-00 Screw for Bracket (M4 xL12) Bl At 4 4
0-18 10-006 M-SW66 Screw for P.C.B Bracket (M4xL12) P.C.B &l A 4 4
0-19 01-005A-BTO01 Fan k)] 2 2
0-20 | GP-017378-00 Fan Cover A 7w 1 1
0-21 01-002M-AU12 Screw for Fan (M4xL35) B AR AT 6 6
0-22 | 09-041S-3701 Nut for Fan (M4) @ FYE 2 2
0-23 04-0000-2070 Step Drive (Ass'y) 28 tilo]lH (#l) 1 1
0-24 BD-000236-01 Digital Board tzAdg B 1 1
0-25 10-002S-SW66 Serew for Digital Board (M3XL7) A" BE Fuyst 4 4
0-26 | 03-0000-BR00 Main Motor Drive F% 7% tito]B HE 1 1
0-27 | 10-002S-SW66 Serew for Main Motor Drive (M3XL7) F% T2 colB I 4 4
0-28 01-005A-BH30 Heat Sink Main Motor Drive Z% FE& ctilo]lr wddgl 1 1
0-29 01-003M-PTO01 Screw for Heat Sink Main Motor Drive (M4xL16) | &% F% telolr wdsl A} 4 4
0-30 SC-000683-00 Screw for IPM (M4 xL16) IPM YA 1 1
0-31 01-003S5-2070 Screw for Bridge Diode (M4XL8) B A the| ot AU} 1 1
0-32 01-007A-BTO01 Connector Cover AdE AW 1 1
0-33 | 01-0045-2070 Screw for Connector Cover (M4XxL6) AdE Ad YA 2 2
0-34 01-001R-BT10 Ending Bushing oy BA 1 1
0-35 01-001S-2070 Sticker for Voltage Setting A AA ~¥lA 1 1
0-37 | GP-011049-00 Caution Sticker A1 ~H4A 1 1
0-38 | 01-001S-2070 Model Sticker zd 2gF 1 1
0-39 91-001C-BT10 Urethan Washer Sy e oA 4 4
0-40 | 91-001C-PT10 Table Washer Hlol 2 oA 4 4
0-41 | 01-037S5-2070 Screw U A 1 1
0-42 | 09-012S-CE53 Earth Sticker o2 2E A 1 1
0-43 | 09-044W-3701 Washer HElmd 1 o] ¥e] %A (M5) 1 1
0-44 04-023C-SC53 QC Sticker QC ~¥HA 1 1
0-45 06-001A-XY01 Fan Fix Bracket s 1A B 1 1
0-46 01-002B-2070 Switch Input Cable 294 948 Ao & (Z2-022) 1 1
0-47 02-008B-BT01 Step Motor Driving Cable ZEl g FEA o] &(BT-014) 1 1
0-48 | 02-010B-BTO01 Servo Signar Cable A 2R Alo] A A o] & (BT-016) 1 1
0-49 | 02-011B-BTO01 Solenoid Power Cable $dzolt AY Alo]&(BT-018) 1 1
0-50 01-009B-2070 Step Motor Power Cable 2Bl gl AY Aol g 1 1
0-51 CA-003385-00 Servo Motor Driving Cable ARRE T% Aol g 1 1
0-52 | CA-003786-00 Fan Cable Wzbal 7 o] & (22-021) 1 1

P:KM-2070P

P-7:KM-2070-7




Operation Unit Mechanism
QUH0IN RUE ZA




SunLStar

Eif_' Parts No. Note Name of Parts = o b Q tyP_7 ASS'\?(T)T.I el
P-1 SPS-2070-0P 0/P Box (Ass'y) 0/P wt2 (#) 14 14
P-2 05-0000-ZIZA 0/P Board 0/P BE 1 1
P-3 GP-022204-00 Membrane S/W Wuge A9 1 1
P-4 01-036S8-1701 Tapping Screw for O/P Box (3XPL6, L16) | O/P ®tA el At 1 1
P-5 02-001B-2070 0/P Cable 0/P A o] & 6 6
P-6 15-026 M-1000 Cable Tie A o] & E}o] 1 1
p-7 46-002C-2070 Clip 29 2 2
P-8 10-0178-8577 Screw for Clip (M5) 23 1A YA} 2 2

P : KM-2070P P-7 : KM-2070P-7



Gauge Parts
HIOIAl ZHA

Part Name (Z4)

Zigzag
Width
(xll = Needle Plate Feed Dog Presser Foot Stopper
- (H=) (&) (=) (2E5)
06-188A-207L Max. Stitch

(Z{cHEZ) : 2.5mm

r+ 1.7
;J':El\l\ 05-117A-2070
4 HH i

10mm i
| Eﬂ I
H% |E N

01-137A-2070 ’El g

29.5

04-009C-2070

116
O\
)

06-189A-207M Max. Stitch
(ZcHEE) : 5mm 18.4

27

4

05-017A-2070

6-389A-207L Max. Stitch 7 “ " IE

o
01-037A-2070 373 (' E) : 2mm
345 174
| f.l H S r 13 05-317A-2070
Il 0 ol T4 | & %:Q\m i
| — | © T HBaE I -
== i P€RE
04-010C-2070
8mm
05-817A-2070 (@)
06-088A-207L Max. Stitch ' N
s (Hh =) : 25mm [
01-437A-2070 7 o g

]
115 -

29.5
T

5
I
©
o]

HH

06-089A-207M Max. Stitch
373 (ZHgE) :
174

-

01-537A-2070

34.5

05-617A-2070 04-011C-2070

1]




SunLStar

Part Name ()

Zigzag
Width
(x=) Needle Plate Feed Dog Presser Foot Stopper
= o e
=) (&) () (~5)
- - 06-488A-207L Max. Stitch
oreaTAe 353 (ZIHEE) : 25mm
32
12.4
‘5 l HY E‘ A
- :-H-E- 05-217A-2070
- _ 06-288A-207L Max. Stitch ¥
01-237A-207L o e s I
- - - rER=
GI H 17
To==-e 5{ SN
SHAR
i
06-588A-207L Max. Stitch
33 (ZItHEZE) : 2.5mm
124
01-337A-207M 05-917A-2070
31.8 N :l H
| H— 4 [E3 04-011G-2070
5mm Ix — &l T3 |
R 06-289A-207M Max. Stitch
353 (ZHEE) : 5mm
124 N
I H REA
06-688A-207L Max. Stitch
353 (ZHE =) : 25mm
124
05-717A-2070
01-737A-2070 = ” '
318 ;l é § - I
1 ' 1 [
T lo—==o| [
hi A 06-389A-207M Max. Stitch
33 (ZtHZE) : 5mm
124
I H 17
{ H ,
=] HHH
i
04-012C-2070
3mm -

(@)
]




—_—_— —- —_- —_- —_ —_— —_ —_— —_— —_— —_— —_— —_— —_— —_— —_— e —_— — — — e — — — — = =

’/IV ‘%__ ,\ﬂ
iy

Pedal Mechanism

=
i ‘

=l \ . 4\%«\‘0 3
an g / ® ®
R \, hN




SunStar

Ref. No., Parts No. Note Name of Parts = | P Ql p7 Assr\?on'l &l
R-1 01-106A-2070 Pedal Bracket Ass'y AdugAl(z) 1 1
R-1-1 | 01-006A-2070 Pedal Bracket b = | 1 1
R-1-2 | 10-0000-SF55 Pedal Unit Ass'y AL HFUE(R) 4 4
R-1-3 | 12-001S-2507 Screw TAYA 4 4
R-1-4 | 09-035S-3701 Nut HE 4 4

7L:KM-2070-7L L:KM-2070-L 7M:KM-2070-7M M:KM-2070-M




	A 
ARM, BED & Machine Body Parts
	B 
Upper Shaft Mechanism
	C 
Presser Foot & Knee Lifting Mechanism
	D 
Feed Mechanism
	E 
Lower Shaft Mechanism
	F 
Needle Bar Rocking Mechanism
	G
Thread Release & Thread Tension Mechanism
	H 
Wiper Mechanism
	I 
Thread Trimmer Mechanism
	J 
Reverse Button Mechanism
	K 
Lubrication Mechanism
	L 
Reverse Feed Operation Panel Mechanism
	M
Auto Presser Lifting Solenoid Mechanism (0ption
	N 
Accessories
	O
Control Box Mechanism
	P
Operation Unit Mechanism
	Q
Gauge Parts
	R Pedal Mechanism



